Technology & Service

N2 P EA A
SN AP BT A

sk CNAS n

Y TESTING
NN Sl cnasLioss

Report No.: dcealiy
RS : GY20200817U01

TEST REPORT
Rl

Name of Sample: Rechargeable Li-ion Polymer Battery

F= i AR: P TREY) Bt 4 K i Al

Model and Parameters: BP42 3.87V 4150mAh/16.0Wh(min)

NESH: 4250mAh/16.4Wh(typ)

Classification of Test: Commission test

RR2K5) ZAEA

Issue Date:

% FI3: 2020.10.23
Tested by/#l i Reviewed by/## Approved by/#it#

Gwﬁ Wei Lz Than /f-mé/ Hongp Ka

Test Engineer Audit Engineer Approval Engineer

® i - EEX - T IEEH=ER1382— @ 4008-368-355  www.mcmtek.com




MCM

Report No. / #iRE&4wS: GY20200817U01 Technology & Service
General Information
—BfER
Application/® B 4L :
Applicant: Zhuhai CosMX Battery Co., Ltd.
HE B Bty el 5 s R A A BR A 5]
Address: (South Zone, First Floor, A Work Factory) No.209, Zhufeng Road, Jing'an
Vg A Town, Doumen District, Zhuhai City, Guangdong, P.R. China
IRAKRET X HREKREKE 2095 (A BEEBEX) (519180)
Contact information: Tel: 13750008077
BRE AR E-mail: zhangyi@cosmx.com
General Information/& %15 8.:
Test item description: Rechargeable Li-ion Polymer Battery
7= il AR BETREY A/ —REE A
Classification: Lithium lon Cell, Rechargeable
[ PR, TR
Trade Mark:
FIbR A FR: o
Model and parameters : - pp45 3,87V 4150mAh/16.0Wh(min) 4250mAh/16.4Whtyp)
BMESH-:
Manufacturer: Zhuhai CosMX Battery Co., Ltd.
i) i A Brifg rd T iR H PR A 6]
Address: (South Zone, First Floor, A Work Factory) No.209, Zhufeng Road, Jing'an
i EA A k-« Town, Doumen District, Zhuhai City, Guangdong, P.R. China
FARBHREN TR H A EkEKIE 209 5 (AT BEERBKX) (519180)
Contact information: Tel: 13750008077
&R E-mail: zhangyi@cosmx.com
Factory: Zhuhai CosMX Power JinWan Subsidiary Co., Ltd.
A= B BT REA R AR BN
Address: Workshop No.1,No.2,No.3(first, fourth and fifth floors)and No.5,No.3
Gl RVA: b Qingwansanlu Road, Qingwan Industry Park, Sanzao Town, Jinwan District,
Zhuhai City, Guangdong ,P.R. China.
KETEBX =MHEAFETUREBE=8I SN E— | B=. | BE= (—
E.WE. 7B . T BhA
Testing Laboratory/Jil iRzl 5
Laboratory: Guangzhou MCM Certification & Testing Co., Ltd.
b= R MR ARG RAR
Address: 1 F No.13, Zhong San Section, ShiGuang Road, Panyu District, Guangzhou
WL A L City, Guangdong Province, China.
HE ;M HEBXS) R =RER 13 52—
Testing Location: As above
W5 = Mk & F
Test Specification/Jil A7 %:
Standard: UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6, amend1, section
A ARAE : 38.3.
BeEE(XTRAREEDZRMEBENLD KKK EF N
ST/SG/AC.10/11/Rev.6, amend1, section 38.3.
g‘;}ff;ge Geviatiot u None 038.3.3 (f) 038.3.3 (g)

TRF No.: UN38.3 Rev.6 amend1 00 Page 2 of 18 Pages
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General Product Information/f= i@ s B :

and short-circuits proof circuit.
Bl 1A ESER, SRER. SR, SRR R

This battery is constructed with single lithium-ion cell and has overcharge, over-discharge, over current

Label/#7%:

IS 16048(Part 2/1EC 621332

www.Dis.gov.in

Technology Information/fi R 2 ¥: i : el =
Technology Information ;R 2 ¥t Cell Battery
Model #! 5 CA426485F BP42
Nominal Capacity %l i& 2 & (mAh) 4170 4150
Nominal Voltage #ii 5 B H (V) 3.87 3.87
Nominal Charge Current i i€ 7t /i 13/ (mA) 6000 2075
Nominal Discharge Current &l 5E i i L it (mA) 834 830
Maximum Charge Current fiz kK 7t ! H1Jfi(mA) 6000 6000
Maximum Discharge Current £ A% B B3 (mA) 4170 4150
Maximum Charge Voltage % K7t 5 HLE (V) 4.48 4.48
Cut-Off Voltage il A ZE HIE(V) 3.0 3.0
Remark/£&¥: LS ‘

/

TRF No.: UN38.3 Rev.6 amend1 00
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Test Conclusion
WA ®
Clause Test item Test Sample Test Result Remark
% WA FHE G R @ &

38.3.4.1 Altitude simulation p /
o AR

38.3.4.2 | normaltest P /
i BEAR R i

38.3.4.3 | pration C1#~C10# P /
#=3h

38.3.4.4 | 10K P /
it

38.3.4.5 External short circuit P /
Hh R R
knpact / N/A /

38.3.4.6 R
Crush C11#~C20# P /
rIE

38.3.4.7 | Overcharee C21#~C28# P /
AT
Forced discharge

38.3.4.8 - C29#~C48# B /

Am‘bi\ent Temperature: 20+ 5°C

WS IR

Receiving Date: 2020.9.30

B H

Test Date: 2020.10.07 - 2020.10.21

I 6] <

Test conclusion/#liX48:

The Rechargeable Li-ion Polymer Batteries submitted by Zhuhai CosMX Battery Co., Ltd. have
passed the test items of UNITED NATIONS’ Recommendations on the Transport of Dangerous
Goods, Manual of Test and Criteria ST/SG/AC.10/11/Rev. Br-amend4,.section 38.3

HEEEFHRLROARAAZENER TEE) gﬁ %ﬁ(ﬁt/ LA EBEE (T aR &
BPBEHIELIS RIRBAET ) STISG/AC.101{/Rev.6 amend1 ssetidn 38.3 3K .
Seal: _[«/\;T}.l‘.il_: i' :‘
R g N\ DL X

TRF No.: UN38.3 Rev.6 amend1 00 Page 4 of 018 Pages
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UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6, amend1, section 38.3.

BeE TRy zmnNENBiRIeTIREFM) ST/SG/AC.10/11/Rev.6, amend1, section 38.3.

Clause

Requirement

ER

Result
@R

Verdict
HkR

38.3.2

Scope jii [

P

All cell types shall be subjected to tests T.1 to T.6 and T.8.
B BESRBMNZH#TTIRTEMTS

N/A

All non-rechargeable battery types, including those composed
of previously tested cells, shall be subjected to tests T.1 to T.5.
Fra A F Ze s e ith, B9 ey 0K S A ) e 2 ) W b B
TTAETS.

N/A

All rechargeable battery types, including those composed of
previously tested cells, shall be subjected to tests T.1 to T.5
and T.7.

B T se s r i, B F pl K Y R L AR Rt N AT
TAE TS5, DET.7 KR,

In addition, rechargeable single cell batteries with overcharge
protection shall be subjected to test T.7.
Rk, A7 RY BRI 7S B S R AT T.7 B

A component cell that is not transported separately from the
battery it is part of needs only to be tested according to tests
T.6and T.8.

A B A 9 c A i H it 7 1.6 A0 T.8 it

A component cell that is transported separately from the
battery it is part of needs only to be tested according to tests
T1toT.6and T.8.

U E A 9 BE (R R R ST T 2 T.6, DA T.8 Mk,

N/A

A cell or battery that is an integral part of the equipment it is
intended to power that is transported only when installed in the
equipment may be in accordance with the applicable tests
when installed in the equipment.

YE B &R 2 1 R VE B & VR I S B gt SR R BB TE
W& ik, PR R TR B & b & R SR AT R

N/A

38.3.3(d)

of T.7.

Fo s i, BE T.7 W%

Batteries or single cell batteries not equipment with battery overcharge
protection that are design for use only as a component in another battery or in
equipment, which affords such protection, are not subjected to the requirement

REFLABRRPEE . LR ERRGBES Ml R R R E i B b R

38.3.3(f)

When testing a battery assembly in which the aggregate
lithium content of all anodes when fully charged, is not more
than 500 g, or in the case of a lithium battery, with a Watt-hour
rating of not more than 6 200Wh, that is assembled from
batteries that have passed all applicable tests, one assembled
battery in a fully charged state shall be tested under tests T3,
T4 and T5, and in addition, test T7 in the case of a
rechargeable battery.

RIS A I, SR AR Rl R T TE 5E 4 TR s B A BRI &
TR EEAKT 5009, SRS TRIBHANFRT, € LK-
/N AN L 6200Wh i, 3 H 2 A BT A R 56 A s i B A T
R, A —A e iRENER BB AGRR T.3. T4/
T5, 54h, mRRWRmpHs, MWEFHET T.7 X%,

Not battery
assembly

A it

N/A

TRF No.: UN38.3 Rev.6 amend1 00
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Report No. / ﬁ%ﬁ% GY20200817U01 Technology & Sewu:!

UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6, amend1, section 38.3.
BEE (TR EanNE BRI FREFM) ST/SG/AC.10/11/Rev.6, amend1, section 38.3.

Clause Requirement Result Verdict

3 R =R AR

38.3.3(g) When batteries that have passed all applicable tests are
electrically connected to form battery in which the aggregate
lithium content of all anodes, when fully charged more than
500g, or in the case of a lithium ion battery, with a Watt-hour
rating of more than 6 200Wh, the assembled battery does not
need to be tested if the assembled battery is of a type that has
been verified as preventing:

- Overcharge; Not battery
- Short circuits; and assembly N/A
- Over discharge between the batteries E4E Al it

X Gl A A & A B R R R SR R T, B 5E
AFE N BT FA AR 9 2 8 5 Bt 5009, BR7EHE BT e
DT, WEE K TR/ oS 6200Wh B, 4SRRI INE
AR T AT Br L oIS, BIE AT R

- AT

-HE: H

- FR{tL 2 [ A

38.3.4 Procedure/f&FF P

Test T.1 to T.5 shall be conducted in sequence on the same cell
or battery.

/INEY B R BB I S 4 AT RS T Z= T.5.

Test T.6 and T.8 shall be conducted using not otherwise tested
cells or batteries.

A0 T.6 F1 T.8 Mk AR B0 I 1y Lt i s it P
Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purpose of testing on
cycled batteries.

W8 T.7 AT DAGE AT R SGAE RS T4 2 T.5 v i ity R 5 it

38.3.4.1 Altitude Simulation/ BE#4 P

Test simples shall be stored at a pressure of 11.6kPa or less
for at least six hour at ambient temperature (20£5°C).

B S B FE A B IR F (2045°C) F, i ENTET
11.6kPa £ /1 F 22> 6 /et .

Results: no leakage, no venting, no disassembly, no rupture, no
fire, and the open circuit voltage drop not less than 90%. See the TABLE:
RIGEER: LtE. LHS. k. 3. L& KMTEE [38.3.4.1

[EFEAMET 90%.

The requirement relating to voltage is not applicable to test cells
and batteries at fully discharge states. N/A

T R R AE R T e 2 R i s S R e

38.3.4.2 Thermal Test/{ B iA% P

TRF No.: UN38.3 Rev.6 amend1 00 Page 6 of 18 Pages
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UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6, amend1, section 38.3.
KaE (XTEREMEHNENS R ESM) ST/SG/AC.10/11/Rev.6, amend1, section 38.3.

Clause

=

Requirement

BER

Result

Verdict
HkR

Test cells and batteries are to be stored for at least six hours
at a test temperature equal to 72+2°C, followed by storage for
at least six hours at a test temperature equal to -40+2°C, The
maximum time interval between test temperature extremes is
30 minutes, This procedure is to be repeated until 10 total
cycles are complete, after which all test cells and batteries are
to be stored for 24 hours at ambient temperature (20£5°C).
For large cells and batteries the duration of exposure to the
test temperature extremes should be at least 12hours

W S AR IR BE A 7242°C MR FIEFEAL T 6 AN/
WG, TEIRE-40£2°C XM FIEERDT 6 AN/ FHANERE
") 1Al R B 9 30min, EE #F LA TS 10 k: AR5, 1F
HEEIR AL 20£5°C (I5R44F TIE 24 A~/ .

N HES ALK B g A2 B (R 270 12h.

Stored for 6h at
72+2°C and -
40+2°C
fE7242°C 5 -
40+2°f%fF 6
NS}

Results: no leakage, no venting, no disassembly, no rupture, no
fire, and the open circuit voltage drop not less than 90%.

RELER: Tk, THS. TEE. THR. THARITEE
EBEAMET 90%.

See the TABLE:
38.34.2

The requirement relating to voltage is not applicable to test cells
and batteries at fully discharge states.

0k v P B RN IE A T 78 T A L T R

N/A

38.34.3

Vibration/#&3)

-..... For cells and small batteries: from 7 Hz a peak acceleration
of 1gn is maintained until 18 Hz reached. The amplitude is
then maintained at 0.8mm (1.6mm total excursion) and the
frequency increased until a peak acceleration of 8gn occurs
(approximately 50Hz). A peak acceleration of 8gn is then
maintained until the frequency is increased to 200Hz.

X F RSN (REFE(EINEE 1gn, M 7THz 3
18Hz. AEIRIBRFFA 0.8mm (EfwEEXN 1.6mm) , 1§
SR, HRWAENEEIAT 8gn (£ 50H2) . REMHREF
8gn (MM ANERE, BEBSMFEN B 200Hz.

-..... For large batteries: from 7 Hz to a peak acceleration of 1gn
is maintained until 18 Hz reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the
frequency increased until a peak acceleration of 2gn occurs
(approximately 25 HZ). A peak acceleration of 2gn is then
maintained until the frequency is increased to 200 Hz.

X oRHM: (REFEEINERE 1gn, M 7THz 5| 18Hz. KRG
PRIERFFAE 0.8mm (BWEEEN 1.6mm) , Mgk, &
F|{EINEE AR 2gn (£ 25Hz) . ARG REF 2gn (WS
I RE, BRI 200Hz.

N/A

Results: no leakage, no venting, no disassembly, no rupture, no
fire, and the open circuit voltage drop not less than 90%.

WIRER: i, THS. MR, TR, THEXIITRSE
EFEAMET 90%.

See the TABLE:
38.3.4.3

TRF No.: UN38.3 Rev.6 amend1 00
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UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6, amend1, section 38.3.
BEE (XTrRREWEaENBHLRIWREFM) ST/SG/AC.10/11/Rev.6, amend1, section 38.3.

Clause

Requirement

ER

Result
SR

Verdict
kR

The requirement relating to voltage is not applicable to test cells
and batteries at fully discharge states.

TR I B ZERANE A T 58 SR S AT .

N/A

38.3.44

Shock/Mids

- Each cell shall be subjected to a half-sine shock of peak
acceleration of 150gn and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine
shock of peak acceleration of 50gn and pulse duration of 11
milliseconds.

B RSN A EENEE A 150gn. k5N 6 ZRIY
IEsrpdi. BRE, KHUETT LAIZWE(E N 4 50gn. Bk 3
AN ZRREIEZ b .

- Each battery shall be subjected to a half-sine shock of peak
acceleration depending on the mass of the battery. The
pulse duration shall be 6 milliseconds for small batteries
and 11 milliseconds for large batteries.

A Rt 7 AR SZ R (DS P R e T e b I R B /R
RKFEREA 6 =80, KeaibffksERIA 11 28 .

N/A

Each cell or battery shall be subjected to three shocks in the
positive direction and to three shocks in the negative direction in
each of three mutually perpendicular mounting positions of the
cell or battery for a total of 18 shocks.
BRSBTS AL B Y 3 AR BR[O IE A A
H&#AT 3 Kk, &It 18 K.

Results: no leakage, no venting, no disassembly, no rupture, no
fire, and the open circuit voltage drop not less than 90%.

REER: LK. THS. TRE. THR. TEANFED
EEAMET 90%.

See the TABLE:
38.3.4.4

The requirement relating to voltage is not applicable to test cells
and batteries at fully discharge states.

WA R ERAER T 56 SR S A st

N/A

38.3.4.5

External Short Circuit/4} 3545 %

The cell or battery to be tested shall be heated for a period of
time necessary to reach a homogeneous stabilized temperature
of 57+4°C, measured on the external case.

00 R S BRI — B ), AR E S 7E 57+4°C (iR
B, RS ERRE.

The exposure time shall be at least 6 hours for small cells and
small batteries, and 12 hours for large cells and large batteries.
/NS BN T ) R BRI B TR R ZE /DR 6 /MR, KRS ER K
P it ) R BRI AR (R L ZE 2D K 12 Rt

TRF No.: UN38.3 Rev.6 amend1 00
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UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6, amend1, section 38.3.
EKEeE (XTFeiRtzimniaiPiRiefnmEFa) ST/SG/AC.10/11/Rev.6, amend1, section 38.3.

Clause

Requirement

BER

Resulit

Verdict
HikR

Then the cell or battery at 57+ 4°C shall be subjected to one
short circuit condition with a total external resistance of less than
0.1 ohm.

)G, £ 5724°C T HRUSE N 2252 — IR KRG, AMEREREE B
AEBE/NT 0.1 B4 .

This short circuit condition is continued for at least one hour
after the cell or battery external case temperature has returned
to 57 + 4°C, or in the case of the large batteries, has decreased
by half of the maximum temperature increase observed during
the test and remains below that value.

ER G RINTIN TR KR B 57+4°C J5, HHPIREEERF
G/, BN T RRMAHEL T, B2 RN
BAKEFH—¥, FRFFEZEUT.

The short circuit and cooling down phases shall be conducted at
least at ambient temperature.

KRR AN DB BN 2 D FERR IR BE T AT .

Results: external case temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test
and within six hours after the test.

R R: %%Bﬂ)ﬁ?‘ﬁﬁ 170°C, RIHIR ARG 6 AN
W, TR, BREGE KRR

See the TABLE:
38.34.5

38.3.4.6

Test T.6: Impact, Crush/E¥rdids, HE

38.3.4.6.2

Impact/E ¥

N/A

EHTHAEANT 18.0 mm ([ FE R &

Applicable to cylindrical cells not less than 18.0 mm in diameter.

The test cell is placed on a flat smooth surface. A stainless
steel bar (type 316 or equivalent) (& 15.8 mm +0.1mm, length:
260 mm or of the longest dimension of the cell, whichever is
greater) is placed across the centre of the test sample.
REGHOHEFERL L. —REZNKN 1568+ 0.1 K, KEE
b6 K (BUZHENBRARY, DBAE ) 1Y 316 B
PR AR O

N/A

A mass of 9.1 kg £0.1 kg is dropped from a height of 61cmzt
2.5cm at the intersection of the bar and the test sample in a
controlled manner using a near frictionless, vertical sliding
track or channel with minimal drag on the falling mass.

—ANHEIE 91101 TrmEkEM 61£2.5 E KAk LU LT ToPESE
TR A AN E BHIE BOEIE TS E B S MRS

RE.

N/A

TRF No.: UN38.3 Rev.6 amend1 00
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UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6, amend1, section 38.3.
BEE (XTrREYzEnNENBRILFIRETM) ST/SG/AC.10/11/Rev.6, amend1, section 38.3.

Clause Requirement Result Verdict

R ER &R R

The test sample is to be impacted with its longitudinal axis
parallel to the flat surface and perpendicular to the longitudinal
axis of the steel bar lying across the centre of the test sample.
Each sample is to be subjected to only a single impact

ol o WA S KB AT TP, RS BURER RO
BWEEE, BREMRLZ—KiET.

N/A

38.3.4.6.3 |Crushi#fE P

Applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18.0
mm in diameter

ERTRER. K. BEH/ANEmMERE/NT 18.0 mm FIEHE dE.

A cell or component cell is to be crushed between two flat
surfaces. The crushing is to be gradual with a speed of
approximately 1.5cm/s at the first point of contact. P

FEBA-F % S ETe i Bt AT H R, BRI — N R
HIEEZ N 1.5em/s .

The crushing is to be continued until the first of the three options
below is reached.

(a) The applied force reaches 13kN+0.78kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original
thickness.
Once the maximum pressure has been obtained, the voltage
drops by 100mV or more, or the cell is deformed by at least P
50% of its original thickness, the pressure shall be released.
HIRETREA%M P RAE— %M
(a) 1EH 73153 13kN+0.78KkN:;
(b) HEHLEFPREED 100mV; 8L
(c) M EEFMBY]LEAE 50%L .

—HRBIRKES, RIEREET 100 mV 8iE BEE1E D
50%, I AINL%fERR .

A prismatic or pouch cell shall be crushed by applying the force
to the widest side. A button/coin cell shall be crushed by
applying the force on its flat surface. For cylindrical cells, the
crush force shall be applied perpendicular to longitudinal axis. P

R BRSEE P % FE B TR AN HF 77, A3/ T B R fE
SETH RN R A7 . (R Y RS A% 7 K A B 3 B ) I A R
e

Each test cell or component cell is to be subjected to one
crushed only. The test sample shall be observed for a further
6h. The test shall be conducted using test cell or component
cells that have not previously been subjected to others tests. P
B — AR S BT S R AT — R R, WG TR
6h. AT 3B B S BT S 2 BT A AT 3 .

38.3.4.6.4 |Result of Impact and Crush /E¥sHiAHF ERRE R P

TRF No.: UN38.3 Rev.6 amend1 00 Page 10 of 18 Pages
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UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6, amend1, section 38.3.
BEaE (XTrREYEnENHRRFRETM) ST/SG/AC.10/11/Rev.6, amend1, section 38.3.

Clause Requirement Result Verdict

3 R ZR o | ]

Results: External temperature does not exceed 170°C and there
is no disassembly and no fire during the test and within six
hours after this test. gg% t:z TABLE: P
RIS R SMREERHE 170°C, RBMRMARKSS 6 M|

W, TREAEGEKRIR.

38.3.4.7 Overcharge/id & B8 P

Applicable to rechargeable lithium cell/battery with overcharge protection.
iEH T B A 78 i RSP T Ak A AT 78 B Ul e

The charge current shall be twice the manufacturers’
recommended maximum continuous charge current. P

7 FEL LU I A 3 TR R ) B KRR TS FE R I P £

- When the manufacturer's recommended charge voltage is
not more than 18V, the minimum voltage of the test shall
be the lesser of two times the maximum charge voltage of P
the battery or 22V.
FlER 2R BRBEASKT 18 RIS, SCI0AY /) B M2
F2 HL i 4 5 K7 PR R E B P 5 BR 22 IR P Y BN .

- When the manufacturer's recommended charge voltage is
more than 18V, the minimum voltage of the test shall be

S <7

1.2 times maximum charge voltage. N/A
HERE WA TR ERT 18 fREF, STI6 iR/ il FE R 2
ROKFEH R 1.2 £,

Tests are to be at ambient temperature. The duration of the test

shall be 24 hours P

WRFEZR FtAT, WERETEA 24h.

Results: there is no disassembly and no fire during the test and

within seven days after this test ggz T‘; TABLE: P
RIGLER: RRWRARELE 7 RN, THEASGEKHR. T
38.3.4.8 Forced Discharge/3& il i 2 P

Each cell shall be forced discharged at ambient temperature by
connecting it in series with a 12V D.C, power supply at an initial
current equal to the maximum discharge current specified by the
manufacturer. P
FERBRE T, R REEETE 12V 1 B 5 B L AT 5% 6
B, L E ISR S AN B RO AR IR A i HR E R B
KT A«

Results: there is no disassembly and no fire during the test and )
within seven days after this test See the TABLE: P

38.34.8
RIE R KEMEARRE 7 K, THREEEKIE.

TRF No.: UN38.3 Rev.6 amend1 00 Page 11 of 18 Pages
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Report No. / #iR&5%#S: GY20200817U01 Tectinology & Service
TABLE: 38.3.4.1 Altitude simulation &4 Pass
SShE Before test After test Masf loss Residl:al Results
Mass(g) | OCV(V) | Mass(g) | OCV(V) (%) OCV (%)
Fully charged at first cycle
C1# 55.923 4.41 55.917 4.41 0.011 100.00 Pass
C2# 55.929 4.41 55.928 4.41 0.002 100.00 Pass
C3# 55.993 4.43 55.987 4.43 0.011 100.00 Pass
Ca# 56.197 4.43 56.195 4.43 0.004 100.00 Pass
C5# 55.831 4.43 55.825 443 0.011 100.00 Pass
Fully charged after 25 cycles ‘
Cé# 56.224 4.43 56.222 443 0.004 100.00 Pass
C7# 55.950 4.43 55.944 4.43 0.011 100.00 Pass
Ccs# 55.881 4.43 55.873 4.43 0.014 100.00 Pass
Co# 56.155 443 56.154 443 0.002 100.00 Pass
C10# 56.155 4.43 56.148 4.43 0.012 100.00 Pass
Results: Pass = no leakage, no venting, no disassembly, no rupture, no fire, and the open circuit voltage drop
not less than 90%

TABLE: 38.3.4.2 Thermal test i & X% Pass
HahED Before test After test Masg loss Resid.:a| Resiite
Mass(g) | OCV(V) | Mass(g) | OCV(V) (%) OCV (%)
Fully charged at first cycle
C1# 55.917 4.41 55.907 4.29 0.018 97.28 Pass
C2# 55.928 4.41 55.919 4.29 0.016 97.28 Pass
C3# 55.987 4.43 55.976 4.27 0.020 96.39 Pass
Ca# 56.195 4.43 56.187 4.27 0.014 96.39 Pass
C5# 55.825 443 55.815 4.27 0.018 96.39 Pass
Fully charged after 25 cycles
Co6# 56.222 4.43 56.215 4.24 0.012 95.71 Pass
C7# 55.944 443 55.935 4.27 0.016 96.39 Pass
ca# 55.873 443 55.865 4.27 0.014 96.39 Pass
Co# 56.154 4.43 56.144 4.27 0.018 96.39 Pass
c10# 56.148 443 56.137 4.27 0.020 96.39 Pass
Results: Pass = no leakage, no venting, no disassembly, no rupture, no fire, and the open circuit voltage drop
not less than 90%
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TABLE: 38.3.4.3 Vibration 1%} Pass
ey Before test After test Masg loss Resldl:al <RI
Mass(g) | OCV(V) | Mass(g) | OCV(V) (%) OCV (%)
Fully charged at first cycle
C1# 55.907 4.29 55.904 4.28 0.005 99.77 Pass
C2# 55.919 4.29 55.916 4.28 0.005 99.77 Pass
C3# 55.976 4.27 55.974 4.27 0.004 100.00 Pass
Ca# 56.187 4.27 56.184 4.27 0.005 100.00 Pass
C5# 55.815 4.27 55.812 4.27 0.005 100.00 Pass
Fully charged after 25 cycles
Cet#t 56.215 4.24 56.213 4.24 0.004 100.00 Pass
C7# 55.935 4.27 55.932 4.27 0.005 100.00 Pass
C8# 55.865 4.27 55.862 4.27 0.005 100.00 Pass
Co# 56.144 4.27 56.140 4.27 0.007 100.00 Pass
C10# 56.137 4.27 56.135 4.27 0.004 100.00 Pass
Results: Pass = no leakage, no venting, no disassembly, no rupture, no fire, and the open circuit voltage drop
not less than 90%

TABLE: 38.3.4.4 Shock M Pass
MBOEL Before test After test Mass loss | Residual | o .
Mass(g) | OCV(V) | Mass(g) | OCV(V) (%) OCV (%)
Fully charged at first cycle
C1# 55.904 4.28 55.902 4.28 0.004 100.00 Pass
C2# 55.916 4.28 55.915 4.28 0.002 100.00 Pass
C3# 55.974 4.27 55.972 4.27 0.004 100.00 Pass
C4# 56.184 4.27 56.183 4.26 0.002 99.77 Pass
C5# 55.812 4.27 55.811 4.27 0.002 100.00 Pass
Fully charged after 25 cycles
C6# 56.213 4.24 56.212 4.27 0.002 100.71 Pass
C7# 55.932 4.27 55.930 4,27 0.004 100.00 Pass
Cs# 55.862 4.27 55.861 427 0.002 100.00 Pass
Co# 56.140 4.27 56.138 427 0.004 100.00 Pass
C10# 56.135 4.27 56.034 4.27 0.180 100.00 Pass
Results: Pass = no leakage, no venting, no disassembly, no rupture, no fire, and the open circuit voltage drop
not less than 90%
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TABLE: 38.3.4.5 External Short-circuit M558 Pass
vooer | oS | e | ity | R
Fully charged at first cycle
C1# 57.5 89.5 58.1 Pass
C2# 57.5 924 57.9 Pass
C3# 57.5 89.2 57.8 Pass
Ca# 57.5 90.6 58.1 Pass
C5# 57.5 91.8 57.9 Pass
Fully charged after 25 cycles
C6# 57.3 93.5 57.8 Pass
C7# 57.3 90.6 58.1 Pass
cs# 57.3 89.2 57.9 Pass
Co# 57.3 90.9 57.8 Pass
C10# 57.3 92.8 58.1 Pass
Results: Pass = no disassembly, no rupture, no fire during the test and within six hours after the test.

TABLE: 38.3.4.6 Impact E¥rfi: N/A
TABLE: 38.3.4.6 Crush #f [ Pass
MODEL T:‘,:’;; f;‘:r.’f‘(i‘::) Results | MODEL T:‘"‘:’;;f;‘:r:“(?é) Results
50% of the design rated capacity at first cycle 50% of the design rated capacity after 25 cycles
C11# 245 Pass C16# 24.9 Pass
C12# 23.2 Pass C17# 24.4 Pass
C13# 231 Pass C18# 23.2 Pass
C14# 244 Pass C19%# 225 Pass
C15# 24.7 Pass C20# 232 Pass
Results: Pass = no disassembly, no fire during the test and within six hours after this test.
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TABLE: 38.3.4.7 Overcharge it 7 #2 Pass

The test current = 12.0A -

The test voltage =8.90V -

MODEL OCV(V) Results MODEL OCV(V) Results
Fully charged at first cycle Fully charged after 25 cycles

C21# 4.41 Pass C25# 4.41 Pass
C22# 4.42 Pass C26# 4.41 Pass
C23# 4.41 Pass C27# 4.41 Pass
C24# 4.41 Pass C28# 4.41 Pass

Results: Pass = no disassembly, no fire during the test and within seven days after this test.

TABLE: 38.3.4.8 Forced discharge 5&#/| i & Pass

MODEL OCV(V) Results MODEL OCV(V) Results
Fully discharged at first cycle Fully discharged after 25 cycles

C29# 3.410 Pass C39# 3.420 Pass
C30# 3.430 Pass C40# 3.410 Pass
C31# 3.410 Pass Ca1# 3.420 Pass
C32# 3.420 Pass Ca2# 3.430 Pass
C33# 3.420 Pass C43# 3.430 Pass
C34# 3.420 Pass C44# 3.420 Pass
C35# 3.420 Pass C45# 3.430 Pass
C36# 3.430 Pass C46# 3.420 Pass
C37# 3.420 Pass CAT# 3.420 Pass
C38# 3.420 Pass C48# 3.420 Pass

Results: Pass = no disassembly, no fire during the test and within seven days after this test.
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Important Note
EEEW

1. The test report is invalid without the special seal for testing and Paging seal of Guangzhou MCM
Certification & Testing Co., Ltd.
ARG T B LT, WEELR.

2. Nobody is allowed to photocopy or partly photocopy this test report without written permission of
Guangzhou MCM Certification & Testing Co., Ltd.
ReArRBREPHERE, FEHHEHARE.

3. The test report is invalid without the signatures of Approver, Checker and Tester.
FIRELMMBEN . HEARSW AL E T

4. The test report is invalid if altered.
ARG WL

5. Objections to the test report must be submitted to Guangzhou MCM Certification & Testing Co.,
Ltd. within 15 days.
MR EEE R MTRERE Z HE RN R AR .

6. The test report is valid for the tested samples only.

At 5 DU RRE 93K A
7. The testing item of this report is not in the scope of CMA. Do not have the impartial function. HQ

A 5 R T F REE CMA BRI, 75 AL A TERERAER - {i;
8. As for the test result, “N/A” means “not applicable”, “P” means “pass” and “F" means “fail”. \ -

ARG R NARR TR, PREEL, FRRTEL.

Laboratory: Guangzhou MCM Certification & Testing Co., Ltd.

ok UL R0 I FBARAG WA A PR 2 7

Address: 1 F No.13, Zhong San Section, ShiGuang Road, Panyu District, Guangzhou
City, Guangdong Province, China.

bt HE ST EEX TR =R 1352

Tel/s#iE: 0086-20-34777662

Email/s-FHf 48 : mark.miao@mcmtek.com

Web/2A 5] Mt Http://www.mcmtek.com
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